MANTECA MUNICIPAL SERVICES REVIEW

JuLy 14,2022

Prepared for:

City of Manteca

Community Development Department
1001 West Center Street

Manteca, CA 95337

(209) 456-8511

Prepared by:

De Novo Planning Group
1020 Suncast Lane, Suite 106
El Dorado Hills, CA 95762
(916) 580-9818

De Novo Planning

Group

A Land Use Planning, Design, and Environmental Firm






MANTECA MUNICIPAL SERVICES REVIEW

JuLy 14,2022

Prepared for:

City of Manteca
Community Development Department
1001 West Center Street
Manteca, CA 95337
(209) 456-8511

Prepared by:

De Novo Planning Group
1020 Suncast Lane, Suite 106
El Dorado Hills, CA 95762
(916) 580-9818






EXECUTIVE SUMMARY ES

EXECUTIVE SUMMARY

This Municipal Services Review (MSR) and Sphere of Influence (SOI) Update are being prepared for
[...]
through buildout of the General Plan (2040). The plan evaluates the use of recycled wastewater for
irrigation of City parks, public areas, other open spaces and a golf course to offset current potable
water and irrigation well use. The estimated potential for recycled water use for landscape irrigation
is just under 2,200 AFY by 2040.

1. Existing Transmission and Distribution System

The City’s existing water distribution system consists of a buried network of pipelines ranging from
1 to 6-inch pipelines in the older parts of the City to 8 to12-inch and 16-inch diameter pipes in the
newer areas. The distribution system conveys water from the sources to customers and must
provide capacity to meet all domestic, industrial, irrigation, and fire suppression demands. Due to
the distributed nature of the groundwater wells, large transmissions were not needed to move large
volumes of water around the City.

2. Water Quality

The single largest water treatment issue facing the City is the presence of arsenic in the
groundwater. Treatment options include a combination of blending surface water with groundwater
for a reduced arsenic concentration and treatment at the well head to remove arsenic prior to
delivery to the system.

3. Water Conservation Measures
The City is a signatory member of the California Urban Water Conservation Council (CUWCC) and

has active water conservation program that includes the following CUWCC Best Management
Practices.

e BMP 1-Water Survey Program for Single-Family and Multi-Family Residential Customers
e BMP 2-Residential Plumbing Retrofit

e BMP 3-System Water Audits, Leak Detection and Repair

e BMP 4-Metering with Commodity Rates

e BMP 5-Large Landscape Conservation Programs

e BMP 6-High Efficiency Washing Machine Rebate Programs
e BMP 7-Public Information Programs

e BMP 8-School Education Programs

e BMP 11- Conservation Pricing

e BMP 12-Conservation Coordinator

e BMP 13-Water Waste Prohibition

e BMP 14-Residential ULFT Replacement

Total water use throughout the City service area is projected to increase to 27,164 AFY by 2040. The
City’s water demand estimated incorporates the City’s water conservation plan and compliance with
the Water Conservation Act of 2009, known as SBx7-7. In 2014 and 2015, the City implemented a
suite of water conservation measures. In addition, in 2016, the City amended their water waste
ordinance to include the 2014-2015 water conservation measures. The City is anticipated to meet
its water use targets by maintaining its current water conservation practices.

4-23 Municipal Services Review - City of Manteca



4.0 PRESENT AND PLANNED CAPACITY

As documented in the City of Manteca 2015 UWMP, the City of Manteca water use rate was 137
gallons per capita per day (gpcd) in 2015. This is a substantial decrease in water demand as
compared with prior years; in 2005, the City water use rate was approximately 220 gpcd, and in
2010 it was approximately 170 gpcd. This estimated per capita water demand target and the water
demand projection are reflective of increased conservation measures being implemented
throughout the City. The City will continue to monitor water use/demand through their water meter
reading program to ensure that conservation measures are being implemented. Adjustments will be
made according to the data obtained through the water meter reading program.

4. Future Supply and Demand and Improvements to the System

The General Plan Update includes the following policies and implementation programs related to
maintaining an adequate water supply for the City’s population:

e Ensure the water system and supply is adequate to meet the needs of existing and future
development and is utilized in a sustainable manner (CF-6.1).

e Ensure safe drinking water standards are met throughout the community (CF-6.2).

e Pursue additional water supply agreements to supplement the City's existing system in
order to meet projected demand and to reduce the City’s reliance on groundwater
resources (CF-6.3).

e Ensure that the City’s water supply provides for and supports a balance of jobs and housing
in future development (CF-6.4).

e Prohibit extension of City water services to unincorporated areas except in extraordinary
circumstances. Existing commitments for City water service outside the city limits shall
continue to be honored (CF-6.5).

e Limit development of private water wells to occur only if the City makes a finding that it
cannot feasibly provide water service. Such systems shall only be allowed to be used until
such time as City water service becomes available (CF-6.6).

e Ensure that all new development provides for and funds a fair share of the costs for
adequate water distribution, including line extensions, easements, and plant expansions
(CF-6.7).

e Continue efforts to reduce potable water use and increase water conservation (CF-6.8).

e Encourage the use of recycled water for industrial uses and landscape irrigation where
feasible, within the parameters of State and County Health Codes and standards (CF-6.9).

e Consider the effect of incremental increases in the demands on groundwater supply and
water quality when reviewing development applications (CF-6.10).

The City intends to upgrade and maintain the City water system via a program of improvements,
including treatment of wells for arsenic, and infrastructure. The infrastructure improvements would

Municipal Services Review - City of Manteca 4-24



PRESENT AND PLANNED CAPACITY 4.0

include: replacement of deteriorating pipelines, relocation of meters from back lots to front lots to
allow abandonment of existing 4-inch and smaller water mains, installation of 12-inch and larger
transmission mains for hydraulic improvements. Also planned are 12-inch main extensions, water
storage facilities, booster pump stations, groundwater wells and groundwater treatment plants.

The Water Operations and Maintenance Fund and the Water Capital Improvement Fund pay for the
water system upgrades and maintenance. Revenues for these two funds are generated from the
City’s water rates. Water rates are reviewed and updated as needed every five years to assure
adequate funds are available for required water system upgrades and maintenance. Expansions to
the system to serve new development are funded by developer impact fees through the Public
Facilities Improvement Program (PFIP).

D. WASTEWATER COLLECTION AND TREATMENT

The City provides sewerage service for commercial and residential uses within the City of Manteca
and portions of the City of Lathrop and serves a population of approximately 97,000. The City has
an approved EPA pretreatment program that has two non-categorical significant industrial user (SIU)
and one categorical SIU. The City of Manteca 2012 Wastewater Collection System Master Plan
Update (2013) and the City of Manteca Wastewater Quality Control Facility Master Plan Update
(2006) are the primary sources for the information included in this section. The Master Plans outline
a long-term strategy for meeting future discharge and capacity requirements in order to meet
community needs for buildout of the General Plan.

1. Wastewater Collection

The overall trunk sewer strategy in Manteca consists of a combination trunk sewer gravity collection
system with pump or lift stations located along the alignment to convey wastewater to an influent
pump station located at the Manteca-Lathrop Water Quality Control Facility (WQCF). Interim pump
stations are constructed as needed and gradually phased out as the collection system is completed.

The municipal wastewater collection system consists of two main lines servicing the City of Manteca
that includes 243 miles of sewer mains with 18 pump stations, and another line servicing the City of
Lathrop that is connected by 27 miles of sewer mains. The collection systems are regulated under
State Water Resources Control Board (State Water Board) Order 2006- 0003. A separate industrial
line accepts food processing wastewater seasonally from Eckert Cold Storage from about May
through November. Eckert Cold Storage processes frozen vegetables (e.g., cabbage and a variety of
peppers), and discharges primarily wastewater from the cutting and washing of these vegetables.
At times, the food processing wastewater is mixed with wastewaters from clean-up of the
processing equipment, freezer defrost waters, and cooling towers. The food processing wastewater
is stored and aerated in a lined pond, and then applied to agricultural fields when needed. Use of
land disposal onto agricultural fields is being phased out as the City is using more of its land for
commercial development.

The City’s sewer service area is contiguous with city limits, and is divided into north, south and
central sewer sheds. The collection system includes gravity flow pipes ranging from 6-inch to 60-
inch diameter, and force mains from 6-inch to 24-inch diameter.

4-25 Municipal Services Review - City of Manteca



4.0 PRESENT AND PLANNED CAPACITY

The existing collection system generally serves the developed portions of the City, with major trunk
sewers located in the core of the City (the central sewer shed), approximately bounded by State
Route 120 to the south, Austin Road to the east, Lathrop Road to the north, and Airport Way to the
west. The Central Manteca Collection Strategy (CMCS) connects the existing collection system to the
NMCS. The City’s sewer system is shown on Figure 4-3.

Much of the projected development in the 10- and 30-year is directed to the northern part of the
City within Zone 22. This area is currently undeveloped and lacking infrastructure to serve the area.
The City has established the North Manteca Collection Strategy to identify master infrastructure
needed to serve this area. The infrastructure has been incorporated in the City PFIP to create the
funding mechanism to pay for the infrastructure needs. Developers are charged a fee based on
connections, or acreage developed. The City will use the fees to either install the infrastructure when
it is needed for new development, or the City will credit a developer that installs the infrastructure
as part of their project.

2. Wastewater Treatment Plant Permitting and Capacity

The Manteca WQCF is a 9.87 MGD average day dry weather (ADWF) rated, activated sludge plant
with denitrification. The WQCF consists of an influent pump station, aerated grit tanks, primary
sedimentation basins, fine-bubble activated sludge aeration basins, secondary clarifiers, secondary
effluent equalization pond, tertiary filters, UV disinfection and effluent pumping station. Secondary
effluent is land applied during the spring and summer. Tertiary filtered and UV disinfected water is
discharged to the San Joaquin River during the winter. The WQCF treats municipal wastewater from
the City of Manteca and the City of Lathrop, and seasonally accepts industrial food processing waste
effluent from Eckert Cold Storage. Per contractual agreement, 8.42 mgd of plant capacity is allocated
to the City of Manteca and 1.45 mgd is allocated to the City of Lathrop. The WQCF treats an average
dry weather flow (ADWF) of about 6 mgd and has an average dry weather design capacity of 9.87
mgd. The anticipated buildout ADWF within areas served by the WQCF is 27 mgd, based on
projections for the General Plan Update.

The treatment process is divided into two parallel treatment systems, the north and south treatment
systems. Primary treatment is identical in both systems and consists of mechanical screening,
aerated grit removal, and primary sedimentation. At the north plant, the primary effluent may
undergo additional treatment through two biotowers with high-rate plastic media (currently out of
service). The secondary treatment processes for both treatment systems are the same, consisting
of conventional activated sludge, including nitrification-denitrification, followed by secondary
sedimentation. Grit and screenings are hauled offsite to a landfill for disposal.

Undisinfected secondary effluent is either stored for agricultural use in a 15-million-gallon pond or
blended with treated food processing wastewater and applied directly to agricultural fields. The
agricultural fields are used to grow crops for dairy feed. The land application area consists of 10
fields located on land owned by the City. The City-owned agricultural fields total approximately 167
acres surrounding the Facility.

Municipal Services Review - City of Manteca 4-26



PRESENT AND PLANNED CAPACITY 4.0

i
i
¥y
r

UPRR

A

LATHROP RD

NORTHGATE g
=

LOUISE AVE

LATHROP

COTT,
4

X

AVM LHOHIY

ZONE 21

CENTER ST

YOSEMITE AVE

T

ad NOINN

RETERIE b=

L d CITY OF MANTECA
egen MUNICIPAL SERVICES REVIEW
D City of Manteca Zone 21 _
_ Figure 4-3
E Manteca Planning Area Zone 22
><><; Proposed SOI 10-Year Horizon Zone 24 Wastewater Collection Zones
H:H:F Proposed SOI 30-Year Horizon Zone 25
Zone 26
Cit; - ‘r‘ = ‘lrﬁ ..-

4-27 Municipal Services Review - City of Manteca



4.0 PRESENT AND PLANNED CAPACITY

Secondary effluent in excess of crop demands undergoes tertiary treatment through rapid mixing,
flocculation, cloth media filtration, and ultraviolet (UV) disinfection. The disinfected tertiary recycled
water is pumped from the Facility to its Truck Fill Station, located at the entrance of the Facility. The
Truck Fill Station provides access for construction vehicles and vactor trucks to receive recycled
water for construction and sewer cleaning purposes. The City also has one recycled water user, the
Great Wolf Lodge where water is sent for landscape irrigation. Remaining disinfected tertiary level
treated effluent is discharged year-round to the San Joaquin River through a 36-inch diameter pipe.

Sludge removed from primary sedimentation is pumped directly to anaerobic digesters while sludge
from secondary sedimentation is thickened by dissolved air flotation and then pumped to anaerobic
digesters. After digestion, the treated sludge is dewatered by centrifuge. Dried biosolids, grit, and
screenings are hauled offsite to a privately-owned landfill for disposal

The City is planning to expand the facility from the currently permitted 9.87 mgd to 27 mgd by
buildout. The various WQCF facilities are designed to be expanded in phases, based on future
growth. Proposed treatment improvements identified in the 2007 WQCF Master Plan include
expansion of the primary, secondary, and tertiary treatment facilities, expansion of the solids
handling systems and expansion of the co-generation system to generate electricity from methane
produced during the treatment process.

The WQCF is currently undergoing expansions to the solids handling streams to provide increased
capacity to meet permitted requirements and new State regulations. Improvements include new
facilities for receiving Fats, Qils, and Greases (FOGs), and receiving food waste separated from the
solid waste streams. The separation of these materials is required by State regulations and is
anticipated to provide additional energy generation in the form of biogas from the WQCF (City of
Manteca General Plan Update, 2021).

The Waste Discharge Requirements (WDRs) Order No. R5-2021-0026 NPDES NO. CA0081558 allows
the Manteca-Lathrop Water Quality Control Facility to expand capacity up to 17.5 mgd. The Water
Quality Control Facility Master Plan contemplates 27 mgd as the buildout capacity for the facility.
The City has a contractual relationship with Lathrop whereby 14.7 percent of the Manteca-Lathrop
Water Quality Control Facility capacity is allocated for Lathrop flows. The buildout capacity of 27
mgd includes 23 mgd for Manteca and 4 mgd for Lathrop. The Manteca-Lathrop Water Quality
Control Facility is in compliance with the WDR Order.

3. Wastewater Quality

The City’s wastewater treatment plant is governed by a Federal NPDES permit. The City is required
by law to have its permit reviewed every five years by the Regional Water Quality Control Board (the
State’s regulating agency for the NPDES permit program). On February 18, 2021, the Central Valley